
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

ISTANBUL TECHNICAL UNIVERSITY  INSTITUTE OF SCIENCE AND TECHNOLOGY 

 

M.Sc. Thesis by 

Merve KÖKTUNA 

 (501081808) 

 

Date of submission : 07 May 2010 

Date of defence examination: 11 June 2010 

 

Supervisor (Chairman) : Prof. Dr. Seval SÖZEN (ITU) 

Members of the Examining Committee : Prof. Dr. Beyza ÜSTÜN (YTU) 

Assoc. Prof. Dr. Osman Atilla ARIKAN 

(ITU) 

  

  

  

 

JULY 2010  

 

PARTICLE SIZE DISTRIBUTION BASED  

COD FRACTIONATION AND 

TREATABILITY OF ORGANIC WASTE LEACHATE  

 



 

 

 

 

 

 

 

 

 



 

TEMMUZ 2010 

 

 

ĠSTANBUL TEKNĠK ÜNĠVERSĠTESĠ  FEN BĠLĠMLERĠ ENSTĠTÜSÜ 
[...]
composting process is stored in a different tank with a volume of 50 m3. 



4 

 

Leachates and wastewater generated during vehicle washing are stored in two 

tanks having a total volume of 105 m3. The content of these tanks carries a lower 

pollution load compared to raw leachate, since the wastewater stored in these tanks 

is a mixture of raw leachate and wastewater generated during vehicle washing. The 

leachate generated in composting rooms are stored in a different tank with a volume 

of 50 m3 as raw leachate. Every day the content of these three tanks is sucked into 

sewage trucks and tranferred to Tekirova and Kemer Treatment Plants. Leachates 

are stored in these tanks with a preiod of maximum one day. 

In the winter period the amount of leachate and vehicle washing water mixture sent 

to the treatment plants of GATAB is 30 m3, whereas the amount of raw leachate is 

15 m3. On the other hand, in summer period the amount of leachate and vehivle 

washing water mixture sent to the treatment plants of GATAB is 80 m3, whereas the 

amount of raw leachate is 30 m3. For the prevention of the possible negative 

influence of leachate and vehicle washing water mixture on the process of the 

treatment plants, the whole content of the storage tanks is not loaded out within a 

day. 

The feeding of the leachate to these wastewater treatment plants designed for the 

treatment of domestic wastewater causes severe problems of capacity and odour, 

since the leachate carries a very high pollution load (50000 – 80000 mg COD/l) 

compared to domestic wastewater’s pollution load (650 – 850 mg COD/l). 

Especially, in the summer period the pollution load is increased, so that the 

domestic wastewater treatment plants are only able to receive and treat a portion of 

the leachate generated in the waste handling and storage site.  

The amount of leachate generated at the waste sorting and compost plant operated 

by GATAB is demonstrated in Table 1.1. 

 

 

 

 

 

 



5 

 

Table 1.1: Flow rate of generated leachate 

Month 
Average Daily Flow 

(m3/day) 

Average Monthly Flow 

(m3/month) 

January 50 1250 

February 40 1000 

March 50 1250 

April 70 1750 

May 100 3000 

June 120 3600 

July 150 4500 

August 150 4500 

September 150 4500 

October 100 3000 

November 60 1500 

December 50 1250 

Total 1090 31100 

Considering the above mentioned problems, establishment of a leachate pre – 

treatment plant seemed to be proper to be able to decrease the pollution load to 

lower levels (20000 – 30000 mg COD/l), so that the leachate can be treated in the 

domestic wastewater treatment plants without any problems in the scope of their 

current capacities. 

For the achievement of these specified targets, wastewater characterization studies 

were carried out for leachate in the first stage of the study. Following the completion 

of characterization studies, particle size distribution analyses were performed along 

with physico – chemical and biological treatability studies. For the determination of 

particle size distribution, sequential filtration/ultrafiltration method was employed. 

Lime precipitation and coagulation – flocculation with alum were the applied   

physico – chemical treatment methods. Activated sludge was utilized in the 

examination of biological treatment process. Respirometric tests were conducted 

and their results were utilized in modeling studies. For understanding of the 



6 

 

examined leachate’s biodegradability characteristics, the soluble inert fraction of 

organic matter contained in the leachate is figured out. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



7 

 

2. CONCEPTUAL APPROACH 

2.1 Leachate Characteristics 

Generation of leachate, an aqueous effluent, occurs as a result of rainwater 

percolation through wastes and biochemical processes in waste’s cells and the 

inherent water content of wastes themselves (Wiszniowski et al, 2006).  

Leachates generally contain large amounts of organic matter. The organic matter 

involved in leachate consists of a biodegradable and a non-biodegradable 

(refractory) portion. Humic-type constituents of leachate present an important group, 

as well as ammonia-nitrogen, heavy metals, chlorinated organic and inorganic salts. 

Considering the high pollution load and the hazardous components of leachates, 

chemical oxygen demand (COD), biological oxygen demand (BOD) and ammonium 

have to be removed from leachate before the discharge into receiving water bodies 

(Wiszniowski et al, 2006).  

Toxicity analysis conducted by the use of various test organisms (Vibrio fisheri, 

Daphnia similes, Artemia salina, Brachydanio rerio) have confirmed the potential 

dangers of landfill leachates and the need for extensive treatment, so that the 

environmental hazards are eliminated and the discharge standards are met. 

Considering this fact, governments implement enhanced regulation for non-

biodegradable organic matter and for nitrogenous compounds. In 1997, French 

authorities have set more stringent requirements concerning discharge into surface 

waters (Wiszniowski et al, 2006).  

Determination of leachate characteristics carries a great importance, since the 

designation of the adequate treatment technology is based on specific 

characteristics of leachates. Only after completion of an extensive examination of 

wastewater characteristics, appropriate treatment alternatives can be proposed.  

As the characteristics of waste dumped to each landfill differ, the features of 

generated leachates also differs, which means that comprehensive wastewater  

characterization and treatability studies have to be carried out in each case to be 

able to suggest proper treatment strategies, since the wastewater characteristics are 

case specific. 



8 

 

2.2 Leachate Treatment Methodologies 

In the past decade, the municipal and industrial solid waste production has shown a 

rapid increase as a result of affluent lifestyles and continuing industrial and 

commercial growth in many countries around the world. The amount of municipal 

solid waste (MSW) generated grows both in per capita and overall terms day by day. 

For instance, waste production in Rio de Janeiro, Brazil, was 8042 t/day in 1997, 

whereas it was 6200 t/day in 1994, however the population growth during that period 

was practically zero. Furthermore waste production increased by 3% and 4.5% per 

year between 1992 and 1996, respectively, in Norway and in the USA (Warah, 

2001).   

The most widely accepted and applied method for the ultimate disposal of solid 

waste material is sanitary landfill method because of its economic advantages. 

According to the results obtained through comparative studies conducted on the 

investigation of the most advantageous ultimate disposal method for solid waste 

material, the cheapest method in terms of exploitation and capital costs is landfilling 

(Renou et al., 2008). Other than the economic advantages, lanfilling minimizes 

environmental threats and other indelicacies by allowing waste to decompose under 

controlled conditions until its eventual transformation into relatively inert, stabilized 

material. As a result of this situation the worldwide trend for the ultimate disposal of 

solid urban refuse and solid industrial waste has become controlled sanitary 

landfilling. In contrast to many advantages of sanitary landfill method there is an 

important drawback of this method, which has become the subject of recent interest: 

Release of leachate from landfills. Landfill leachate needs appropriate collection, 

storage and treatment, since it constitutes a threat for surface and ground waters 

because of its high pollution load (Di Palma et al., 2002). High concentration of 

organic and inorganic contaminants including humic acids, ammonia nitrogen, heavy 

metals, xenobiotics and inorganic salts are contained in leachates, therefore 

appropriate treatment techniques need to be implemented for the elimination of the 

adverse impacts of leachates on the environment. Comprehensive investigations 

have been conducted and been continuing for the determination of applicable 

treatment technologies for landfill leachate. Various treatment methodologies are 

applied in the scope of these research studies (Wiszniowski et al., 2006). For the 

classification of these different treatment methods three main groups of treatment 

technologies can be defined which are the conventional methods, the innovative 

treatment technologies and the hybrid process applications.  



9 

 

2.2.1 Conventional methods 

2.2.1.1 Physico – chemical treatment 

Physico - chemical treatment processes are applied for the reduction of suspended 

solids, colloidal particles, floating material, color, and toxic compounds and these 

treatment methods are commonly implemented by the treatment of landfill leachate 

as a pre-treatment step or as a polishing step in combination with other treatment 

techniques (Renou et al., 2008).  

The need for the application of physico - chemical treatment processes as a pre-

treatment step arises mostly in case of the treatment of old leachates (stabilized) 

because of the biorefractory contaminants, as these compounds are not amenable 

to conventional biological processes (Amokrane et al., 1997). Furthermore, the high 

ammonia content might also be inhibitory to activated sludge microorganisms (Li et 

al., 1999) and the deficiency of phosphorus generally encountered in case of old 

leachates can constitute another problematic issue by the individual employment of 

biological treatment methods. Therefore, a combination of physico – chemical and 

biological methods is often required for the efficient treatment of these heavily 

polluted wastewaters (Rautenbach and Mellis, 1994).  

Physico – chemical processes commonly implemented by the treatment leachtes 

can be classified as following: 

Coagulation/flocculation: Coagulation/flocculation is essential process in water and 

in industrial wastewater treatment. Many investigations have been carried out on the 

examination of coagulation–flocculation for the treatment of landfill leachates. These 

studies targeted optimization of process performance in terms of selection of the 

most appropriate coagulant, determination of  experimental conditions, assessment 

of pH effect and investigation of flocculant addition (Sletten et al., 1995). Commonly 

used coagulants were aluminum sulfate (alum), ferrous sulfate, ferric chloride and 

ferric chloro-sulfate (Ehrig, 1984; Amokrane et al., 1997). Lime was also employed 

in combination with alum as a coagulant in the coagulation – flocculation process 

(Loizidou et al., 1992). Furthermore, some synthetic organic substances such as 

polyelectrolytes (cationic, anionic and neutral types) were utilized for the 

enhancement of the process efficiency. The research studies about coagulation – 

flocculation process mainly conducted on old landfill leachates, therefore information 

on the efficiency of this physico-chemical process still lacks in case of its application 

to young leachates. The coagulation – flocculation technique can provide 



10 

 

enhancement of subsequent leachate biodegradability, when applied prior to 

biological treatment (Tatsi et al., 2003). 

The first step of coagulation – flocculation process is coagulation. At this step 

colloidal particles are destabilized by the addition of a coagulant. In the next step 

(flocculation), as a result of particle size increase unstable particles turn into bulky 

floccules and they settle. pH adjustment also plays an important role in this process. 

By the implementation of this method suspended solids and colloid particles can be 

removed.  

Chemical precipitation: Chemical precipitation is a widely used pre-treatment step in 

case of leachate treatment, since through the employment of chemical precipitation 

prior to biological treatment high strength of ammonium nitrogen (NH4 – N) can be 

removed, so that the negative impacts of ammonium nitrogen on the biological 

process efficiency can be eliminated. According to the results obtained through the 

research study conducted by Li et al. the COD removal efficiency declined from 95 

to 79%, when the NH4 – N concentration in wastewater increased from 50 to 800 

mg/l (Li et al., 2002).  

Chemical precipitation is based on the conversion of dissolved ions contained in the 

leachate into the insoluble solid form via chemical reactions. Typically, the metal 

precipitate from the leachate is in the form of hydroxide. Struvite (magnesium 

ammonium phosphate (MAP)) or lime is usually employed as the precipitant, 

depending on the target of the removal (either NH4 – N or heavy metal) (Li et al., 

2002; Yangın et al. 2002; Altınbaş et al. 2002).   

The common implementation of chemical precipitation by leachate treatment does 

not only rely on the enhancement of subsequent biological treatment efficiency, but 

also the simplicity of the process and employment of  cheap equipment by the 

process has made chemical precipitation one of the most applied methods among 

other treatment techniques. Through the implementation of chemical precipitation 

non-biodegradable organic compounds and heavy metals can also be removed from 

leachate as well as ammonium nitrogen (Kurniawan et al., 2005).   

Adsorption: Adsorption is the most widely applied method for the removal of 

refractory organic compounds from landfill leachate. Adsorption can be defined as a 

mass transfer process during which a substance in liquid form is transferred onto the 

surface of a solid substance, and bounds on that surface area by physical and/or 

chemical interactions. Employment of granular activated carbon (GAC) or powder 

activated carbon (PAC) aided adsorption for the removal of organic and inorganic 



11 

 

pollutants from leachate has gained importance due to inherent physical properties, 

large surface area, microporous structure, high adsorption capacity and surface 

reactivity of these substances (Kurniawan et al., 2005).    

The COD reduction levels obtained by adsorption (activated carbon columns, 

powdered activated carbon) are higher compared to the removal efficiencies 

observed through other chemical treatment methods. On the other hand, by the 

implementation of this method there is a need for frequent regeneration of columns 

or an equivalently high consumption of powdered activated carbon, which 

constitutes an important disadvantage due to high costs and for that reason the 

implementation of adsorption method for the treatment of leachate can be limited in 

developing countries. For the effective treatment of landfill leachate adsorption by 

activated carbon has been applied along with biological treatment (Ceçen and 

Aktaş, 2001; Ceçen et al., 2003). Through the employment of adsorption along with 

biological treatment non - biodegradable organics, inert COD and the color may be 

reduced to acceptable levels for biologically treated landfill leachate. 

In the study of Rodriguez et al. (2004) PAC and different resins are examined for the 

observation of the efficiency in the reduction of non - biodegradable organic matter 

from landfill leachate. Among all resins activated carbon demonstrated the highest 

adsorption capacity with 85% COD removal. Furthermore, simultaneous adsorption 

and biological treatment has been tested in the study of Kargı and Pamukoğlu 

(2004). Pre-treated leachate (coagulation–flocculation and air stripping of ammonia) 

was subjected to biological treatment in an aeration tank operated in repeated fed-

batch mode in the presence of adsorbent (PAC and powdered zeolite). Nearly 87% 

and 77% COD removals were achieved with PAC and zeolite concentrations of 2 g/l, 

respectively. Other adsorbent media such as peat and limestone have been 
[...]
treating old landfill leachate than the conventional processes such as activated 

sludge and fixed film processes.           

2.2.2 Innovative treatment technologies 

Innovative treatment technologies utilized in leachate treatment can be classified as 

following: 

Microfiltration (MF): In case of a need for the removal of colloids and suspended 

matter, for example as a pre-treatment step by the application of another membrane 

process (ultrafiltration (UF), nanofiltration (NF) or reverse osmosis (RO)) or in 

partnership with chemical treatments, MF remains as an effective method, although 

is not appropriate to use MF alone. Piatkiewicz et al. (2001) examined the use of MF 

as a pre-filtration stage and reported that the achieved COD removal efficiency was 

between 25 and 35%.                

 Ultrafiltration (UF): UF is an effective method for the elimination of macromolecules 

and particles, whereas it is strongly dependant on the type of material, from which 

the membrane is made of. Beyond the use of UF as a separation method, it can also 

be employed as a useful tool for the determination of the fractionation of organic 

pollutants as it allows revealing of the predominant molecular mass of organic 



18 

 

pollutants in a given leachate. Furthermore, tests conducted on membrane 

permeates may give information about recalcitrance and toxicity of the permeated 

fractions (Renou et al., 2008).      

Except Tabet et al. (2002), UF has seemed not to be appropriate to applied alone in 

leachate treatment due to strict discharge standards and high organic load of 

leachate. The study of Tabet et al. was an exception, in which membranes close to 

nanofiltration were used, the leachate had low organic matter content and local 

discharge standards were not so strict. Syzdek and Ahlert (1984) proposed the use 

of UF as a pre-treatment step for subsequent reverse osmosis (RO) process, since 

UF can be utilized to reduce the larger molecular weight components of leachate 

that tend to foul reverse osmosis membranes. The COD removal efficiency achieved 

by the application of UF varies between 10 and 75%. In a recent study UF has been 

employed in as a post-treatment treatment step after biological treatment (activated 

sludge) of landfill leachate (Bohdziewicz et al., 2001). Several hybrid processes 

such as activated sludge–ultrafiltration–chemical oxidation and activated sludge–

ultrafiltration–reverse osmosis have been tested. Same authors showed that 50% of 

the organic matter content of the leachate could be separated alone by the UF 

stage. Moreover, by the employment of UF membranes in full scale membrane 

bioreactor plants (Van Dijk and Roncken, 1997) satisfactory results were obtained in 

terms of treatment efficiency of landfill leachate. 

Membrane bioreactors: Membrane bioreactors have been a novel arising focal point 

in wastewater treatment, which constitute the combination of membrane separation 

technology and bioreactors. Membrane bioreactors are working at high biomass 

concentrations and they produce very low amounts of sludge by rendering an 

excellent effluent quality. The employment of membrane bioreactors at full scale on 

industrial wastewater treatment plants has become very common and some plants 

have been accommodated to leachate treatment (Van Dijk and Roncken, 1997). On 

the other hand, there are very few research studies related to landfill leachate 

treatment by the use of membrane bioreactors. Pirbazari et al. (1996) examined a 

hybrid technology known as the ultrafiltration-biologically active carbon (UF-BAC) 

process that unifies adsorption, biodegradation and membrane filtration. Observed 

removal efficiency of this process was between 95–98% in terms of TOC and it 

exceeded 97% for specific organic pollutants. Nitrifiers or organisms able to degrade 

slowly biodegradable substances were not washed out of this system contrary to 

conventional systems, so process activity was not decreased.                        



19 

 

Nanofiltration (NF): Nanofiltration technology renders a versatile understanding in 

meeting multiple water quality objectives such as control of organic, inorganic and 

microbial contaminants. NF membranes are generally made of polymeric films with 

a molecular cut-off between 200 and 2000 Da. The rejection rate is high for sulfate 

ions and dissolved organic matter, whereas it is very low ate for chloride and sodium 

ions so that the volume of concentrate is reduced (Peters, 1998). Few studies 

investigated the employment of NF in leachate treatment (Marttinen et al., 2002; 

Trebouet et al., 1999; Rautenbach and Mellis, 1994; Trebouet et al., 2001; Linde et 

al., 1995; Trebouet et al., 1998). The observed removal efficiencies for COD and 

ammonia were nearly 60–70% and 50%, respectively in case of a transmembrane 

pressure between 6 and 30 bar and an average velocity of 3 m/s, whatever 

membrane material and geometry (flat, tubular, or spiral wounded) was. By the use 

of NF in combination with physical methods significant removal efficiencies were 

achieved in terms of recalcitrant COD (70–80%) (Trebouet et al., 2001). 

Nevertheless, prosperous implementation of membrane technology necessitates 

efficient control of membrane fouling.              

A wide spectrum of constituents, which are dissolved organic and inorganic 

substances, colloidal and suspended particles, may lead to membrane fouling by 

nanofiltration of leachates (Trebouet et al., 2001). Furthermore, fouling caused by 

natural organic matter has recently acquired interest in particular (Braghetta et al., 

1998; Hong, and Elimelech, 1997).  

Reverse osmosis (RO): Among the novel technologies utilized for the treatment of 

leachate RO seems to be one of the most promising methods. Several studies 

carried out in the past demonstrated performances achieved by the application of 

RO technology for the separation of pollutants from landfill leachate (Linde et al., 

1995; Bilstad and Madland, 1992). According to the reported values of the rejection 

coefficient referred to COD parameter and heavy metal concentrations were higher 

than 98 and 99%, respectively. The early RO systems utilized tubular and spiral 

wounded module. In 1988 an innovative technology, the disc-tube-module (DT-

module), was introduced to the market of RO modules. The open channel module 

allowed systems be cleaned with high efficiency with regard to scaling, fouling and 

especially biofouling (Peters, 1996). However, the employment of pressure-driven 

membrane processes, and particularly RO, in landfill leachate treatment remained 

questionable until today because of two major disadvantages. The first one is 

membrane fouling which requires extensive pretreatment or chemical cleaning of the 

membranes, results in a short lifetime of the membranes and decreases process 



20 

 

productivity. The second disadvantage is the generation of large volume of 

concentrate which is unusable and has to be discharged or further treated.    

2.2.3 Hybrid processes 

The necessity for integration of different treatment methods for the efficient 

treatment of leachates has risen because of the variant nature and composition of 

leachate depending on landfill age, season, climatic conditions and strict discharge 

standards for leachate discharge (Wiszniowski et al., 2006). As a result of this 

situation, definition of a treatment strategy for landfill leachate is not easy. 

Furthermore, treatment of leachate is more difficult compared to domestic 

wastewater because of its high pollution load caused by recalcitrant compounds, 

organic and inorganic materials. Therefore, the implementation of hybrid processes 

is advantageous and necessary since, they enable the treatment of all types of 

contaminants present in the leachate (Bohdziewicz et al., 2001). Steensen (1997) 

denoted the experiences of 100 pilot treatment plants in Germany for the treatment 

of leachate operating and demonstrated that all were using a combination of several 

individual processes. The biological treatment step, constituting the first stage of the 

treatment, has been employed in more than 60% of the plants. The chemical 

oxidation process was implemented for further purification in 15 plants.            

Integration of different treatment technologies were investigated by many research 

studies. Examined combinations of various treatment methods are summarized as 

following:   

Nitrification/denitrification-O3/UV-post-biological oxidation: Treatment Plant in 

Singhöfen (Germany) has been operated since 1994 and it is treating 107.4 m3/d of 

landfill leachate. The system employed at this plan is an example of combined 

biological and chemical process. In the first step of treatment there are pre-

denitrification and nitrification reactors with sedimentation tank and sand filter. The 

next stage is consists of ozonation-UV unit with sand filter followed by aerated 

packed bed as a post-biological stage. During the first operating period, it was 

observed that treatment with ozone without assistance of UV was effective enough 

to fulfill required standards. Furthermore, ozone treatment provided considerable 

increase of BOD fraction in leachate and this fraction was successfully removed in 

the subsequent biological treatment step. As a result of the post-biological stage 

overall treatment cost was reduced due to the reduction of ozone consumption and 

the required discharge standard was also reached (Wiszniowski et al., 2006).  



21 

 

Nitrification/denitrification–precipitation–ozonation: The landfill leachate treatment 

plants (LLTPs) in Bord-Matin landfill, near Saint-Etienne France) is treating the 

stabilized leachate generated in the landfill and it has been operated since 1972 

(Poitel et al., 1999). The amount of leachate produced in the landfill was 12.5 m3/d, 

contained 1750 mg/l and 850 mg/l of COD and ammonia, respectively. The system 

applied in the treatment plant consists of a biological stage involving nitrification and 

post-denitrification process followed by chemical precipitation with lime in a lamellar 

settling tank. In the final step of the treatment process ozonation is implemented in 

order to be able to achieve the required discharge standard by the removal of 

recalcitrant COD. Through the employment of this combined treatment process it 

was ensured that the effluent COD, ammonia and nitrate concentrations do not 

exceed 130 mg/l, 2 mg/l and 10 mg/l respectively, so that the national authority 

standards could be met (Wiszniowski et al., 2006).   

Chemical precipitation-membrane bioreactor (MBR)—Reverse osmosis (RO): Ahn 

et al. (2002) reported observations attained from the landfill leachate treatment plant 

(LLTP) located at Chung-Nam Province in Korea that was retrofitted on April 2000. 

The LLTPs was treating 50 m3 of leachate per day and the treatment process was 

consisted of contact aeration, rotating biological contactor (RBC) and granulated 

activated carbon (GAC) adsorption process. The leachate contained high 

concentrations of ammonia (200–1400 mg/l), nitrate (28–251 mg/l), COD (400–1500 

mg/l) and BOD5 (100–500 mg/l). However, removal of COD and total nitrogen (TN) 

was not stable and sufficient enough to achieve the regulatory national standards for 

discharge. Biomass was washed out of the system and there was a need for 

frequent activated carbon replacement. 

The treatment process implemented in the LLTP has been modified by employment 

of membrane bioreactor and reverse osmosis (RO) stages instead of contact 

aeration reactor, RBC and GAC. Organic matter removal was developed with the 

help of a submerged membrane reactor. At the same time nitrification rate was 

increased and retention of biomass in the biological reactor was ensured. A spiral 

wound membrane module was utilized by RO process, which was installed for the 

enhancement of removal of non-biodegradable compounds and inorganic 

nitrogenous ions. The efficiency obtained by the application of MBR/RO process 

was more than 97% for COD and BOD5 parameters, which corresponded to effluent 

concentrations of 6–72 mg/l and 1–7 mg/l for COD and BOD5, respectively. 

Concentrations of ammonia and nitrate in the effluent ranged between of 10–47 mg/l 



22 

 

and 7–23 mg/l, respectively. The desired process efficiency in terms of meeting 

discharge limits was achieved.  

Similar performance of treatment in the MBR/RO system was attained in LLTPs of 

Hersin-Coupigny landfill located in northen France. The plant has been operating 

since 1994 with maximal flow of treated leachate adding up to 40 m3/d (Poitel et al., 

1999). 

Coagulation-2 stages of reverse osmosis (RO)—neutralization/sterilization: The 

dumped wastes to landfill located in Yachiyo Town (Japan) ―Clean Park KINU‖ 

mainly consist of incinerated residue and incombustibles i.e. inert, non-

biodegradable material. The capacity of the LLTP is 70 m3/d, and it has been 

operating since April 1999. In the first step landfill leachate is collected in an 

equalization tank and then transferred to the settling settling tank. The settling tank 

is followed by sand filters, micron filters and 1st stage DT-Module units. For polishing 

purposes permeate from the 1st stage units is fed to the 2nd stage DT-Module units 

and neutralization – sterilization operations are applied to the permeate from the 2nd 

stage before disposal in the KINU River. Furthermore, retentat from the 1st stage 

DT-Module units is subsequently treated by nanofiltration (NF) unit, highpressure 

DT-Module units and finally dried to salts that are packed in a flexible container. 

Ushikoshi et al. (2002) reported that the operation (lasting 2.5 years) of the DT-

Module RO system for leachate with high salinity and very high scaling ions (such 

as CaCO3, CaSO4, SrSO4, BaSO4 and SiO2), was successful. The performance of 

the process was satisfactory providing a salt rejection rate higher than 99% and 

producing a potable level treated water. 

2.3 Biodegradation of Organic Matter in Wastewater and COD Fractionation 

The need for a clear description of organic matter involved in wastewaters has risen 

at the beginning of 1980’s for a better understanding of biodegradation process of 

organic material and a better estimation of kinetic constants utilized by these 

processes (Dold et al., 1980; Ekama et al.,1986). 

For the definition of the organic pollution load of wastewaters commonly utilized 

parameters are BOD5, COD and TOC which are not able to give enough information 

about the characteristics of organic materials and the compounds utilizable by 

microorganisms involved in activated sludge systems. In order to be able to make a 

classification of biodegradable organic matter contained in wastewaters, it is divided 

into two categories which are defined as easily biodegradable and slowly 



23 

 

biodegradable (SS and XS) organic matter. Moreover, non-biodegradable (inert) 

organic matter is defined as dissolved and particulate fractions (XI and SI). 

Task group (IAWQ) generated a new mathematical approach for the biological 

process of activated sludge. Activated Sludge Model No: 1 was developed by this 

group for the definition of the biological processes in wastewater treatment systems 

(Henze et al., 1987). The model matrix involves stoichiometric and kinetic 

coefficients utilized in the biological degradation process. Accurate determination of 

stoichiometric and kinetic coefficients carries a great importance for the specification 

of biological process rate and efficiency. In the scope of ASM1, organic matter 

fractions (in terms of COD) are also defined as model components, so accurate 

experimental determination of the organic fractions plays an important role in the 

designation of stoichiometric and kinetic coefficients, which can be useful tools for 

biological process identification (Henze et al., 1987; Ekama et al., 1986).    

Organic matter fractions involved in wastewater are given detailed in Figure 2.1.  

 

Figure 2.1: Organic matter components in wastewaters 

For the exact determination of organic matter contained in wastewaters a lot of 

experimental techniques were investigated. For the designation of organic matter 

batch tests were conducted by performing Oxygen Uptake Rate (OUR) 

measurements and/or Nitrate Uptake Rate (NUR) measurements (Kriestensen et 



24 

 

al., 1982). OUR and NUR experiments are effective methods in rapid determination 

of organic matter.  

 Classification of organic matter on the basis of biodegradability may have a 

correlation with particle size and physical state in solution, showing that the 

biokinetic responses of activated sludge microorganisms to soluble and particulate 

organic matter differ. This difference may be induced by the contrast in the particle 

sizes of these soluble and particulate fractions (Wentzel et al., 1999;,Dulekgurgen et 

al., 2005). 

2.4 Determination of Soluble Inert COD Fraction 

The importance of soluble inert COD fraction (SI) contained in wastewater has been 

expressed by many researchers. As this fraction does not undergo any biochemical 

reactions, the concentration of SI in the effluent of the treatment system is the same 

as in the influent, which is an important factor in reaching the desired treatment 

efficiency and achieving the discharge limits. There are several methods available 

for the determination of this component (Ekama et al., 1986; Henze at al., 1987), but   

as a major disadvantage these methods are not able to differentiate the soluble inert 

organic substances from the soluble inert microbial end products, whereas other 

procedures based only on the measurement of COD allowed the direct experimental 

determination of soluble inert organic substances (Kappeler and Gujer, 1992; Orhon 

et al., 1994).  

According to the method suggested by Germirli et al. (1991), involves the monitoring 

of COD in the soluble wastewater reactor and the glucose reactor of equivalent 

soluble COD content both seeded with minimal biomass (10 – 50 mg VSS/l) 

previously acclimated to the wastewater and the glucose substrate. The amount of 

biomass in both of the reactors is kept at minimum level for the prevention of 

possible interferences induced by soluble inert microbial products. These reactors 

eventually reach a stable threshold COD value obtained by COD monitoring after 

consumption of the total biodegradable substrate and ultimate mineralization of the 

biomass. The inert COD profiles to be attained by this method are presented in 

Figure 2.2 and Figure 2.3. 



25 

 

 

Figure 2.2: Raw wastewater reactor 

 

 

Figure 2.3: Glucose reactor 

          



26 

 

According to the assumption made by the application of this method, the residual 

soluble COD in the wastewater reactor is equal to the sum of soluble COD (SI) and 

residual soluble microbial end products (SP) generated in the reactor. 

ST = SI + SP                                                                                                            (2.1) 

The generation of soluble microbial end products is defined as the conversion of the 

degradable COD content of the initial COD (SS0) to soluble microbial end products 

with a certain yield (YSP). This yield can be calculated with the help of the initial and 

final COD concentrations measured in the glucose reactor. In order to be able to 

figure out the soluble inert COD fraction is assumed that YSP(wastewater) YSP(glucose) have 

approximately equal values.           

YSP = SPG / SG0                                                                                                       (2.2) 

This allows the calculation of SI from the following two equations with two unknowns 